
Parts List for Sentar 
(For Serial Numbers 19729 and Higher Until Superseded)

Replace with newer revisions as they become available 

© 2006 Wright Manufacturing, Inc.   All rights reserved

  Updated 08/16/06 



WRIGHT SENTAR 
TABLE OF CONTENTS

Brake Assembly     Figure 1      

Caster Assembly     Figure 2 

Cockpit Assembly                                      Figure 3 

Control Lever Assembly                        Figure 4 

Dash Board Assembly                               Figure 5 

Deck Assembly             Figure 6 

Deck Lift Assembly (Deck Portion)          Figure 7 

Deck Lift Assembly            Figure 8 

Electrical Assembly             Figure 9 

Electrical Start Wiring Harness           Figure 10 

Kawasaki Electrical Start           Figure 11 

Engine Deck Assembly            Figure 12 

Foot Plate Assembly             Figure 13 

Frame Assembly            Figure 14 

Fuel System Assembly            Figure 15 

Hydraulic Assembly            Figure 16 

Hydraulic Pulley Assembly           Figure 17 

Motor Support Assembly           Figure 18 

Pulley Assembly            Figure 19 

Seat Assembly             Figure 20 

Spindle Assembly            Figure 21 

Upright Support Assembly           Figure 22

Sentar Decals             Figure 23

Assembly Name 

© 2006 Wright Manufacturing, Inc. All Rights Reserved 

Figure Page



WRIGHT SENTAR 
 BRAKE ASSEMBLY

   

12 24420001 T-Rod, 5/16 – 18 x 15 Special 
13 13990010 Washer, Flat USS 5/16 Z 
14 16410002 Spring , LRG Compression, OPC 
15 12990031 Nut, Toplock 3/8 – 16 Z 
16 13990015 Mach Bush, ½ ID x 7/8 OD x 18 Ga. 
17 93420025 Brake Lock Lever, Sentar 
18 12990021 Nut, Nylock 5/16 – 18 Z 
19 11990075 Bolt, Shldr Allen ½ x 3/8 
20 21420001 Clevis Pin 
21 98420043 Brake Lever,  incl. # 22 

22 17420004 Grip, Handle Bar .625x11x.090
 (Cut to 7 ½ ) 

1 93420017 Lateral Link Brake Bar, Sentar 
2 93410041 Brake Shoe, Sentar 
3 11990046 Bolt, Flange 3/8 – 16 x 1 Z8 
4 12990008  Nut, Lock Flange 3/8 – 16 Z 
5 11990005 Bolt, Hex 3/8 – 16 x 2 Z5 
6 13990010 Washer Flat USS 5/16 Z 
7 16410009 Spring, ext. 
8 15990007 Hitch Pin Clip #213 
9 93410070 Brake Pull Bar, Sentar  ( Incl. 9a ) 
9a 12990014 Yoke End, 3/8 – 24 Brake Push Rod 
10 15990009 E-Clips ½ 
11 13990015 Machine bushing ½ ID 7/8 OD 18 GA 

1

2

2

3

3

4

4

4 5

6

7

8

9a

10

8

8

11

11

10
12

13

14

15

16

16

17

13

18
19

13

20

9

21

22

Figure: 1



WRIGHT SENTAR 
CASTER ASSEMBLY

1 2
3
4

5

6
6A

5
4
7

8

12      11     10

13
9

10      11     12 14, 14a, 14b

1 15990012 Cotter Pin 1/8 X 2 
2 17460003 Dust Cap, Sentar Caster Arm 
3 12990025 Nut, Castle, Jam – Type 1 – 14 Thread 
4 77460002 Tapered Bearing for Sentar Caster Arm 
5 77460003 Bearing Race For Sentar Caster Arm 
6 93460020 Caster Arm, Sentar (48”), (52”) 
6a 93460030 Caster Arm, Sentar (61”) 
7 77460001 Seal, Grease, For Sentar Caster Arm 
8 93460019 Caster Yoke, Sentar 
9 11990054 Bolt, Hex 3/4-10 x 7 ½  Z5 
10 77460004 Spacer, For Caster Wheels 
11 77460005 Seal, For Caster Wheels 
12 77460006 Tapered Bearings, For Caster Wheels 
13 12990026 Nut, Nylock Jam  ¾ -10 Z 
14 72460004 Wheel Assembly , 13 x 5.00-6 ( Includes #’s 10 - 12 ) 
14a 72460005 Sentar Caster Tire Only 
14b 72460006 Sentar Caster Rim Only 
15 77460007 LT Race, for wheel Bearing (not shown) 

Figure: 2



8

WRIGHT SENTAR 
COCKPIT ASSEMBLY 

12 13990015 Mach, Bush, ½ ID x 7/8 OD x 18 Ga. 
13 72490001 Wheel, Plastic 5 x 2 ¾ x 5/8 Bore 
14 12990022 Nut, Nylock Jam ½ - 13 Z 
15 11990024 Screw, Truss HD Mach ¼ - 20 x ¾ SS 
16 13990009 Washer, Flat ¼ Z 
17 12990019 Nut, Nylock ¼ - 20 Z 
18 93410052 Battery Cover, Sentar 
19 91410005 Battery Hold Down, Sentar 
20 17410002 Grommet, Battery Cables 
21 13990004 Washer, Fender 5/16 x 1 ¼ Z 
22 13990005 Washer, Rubber, For OPC & Platform 
23 15990002 Clip, Half 5/8 

1 77410003 Bearing, Rod End, ¾ - 16 R.H. 
2 12990037 Nut, Jam ¾ - 16 Z 
3 17460005 Bushing, Rubber, Push Arm 
4 VKSPNNR ¾ x ½ x 4 Spanner 
5 13990019 Mach Bush, ¾ ID x 1 ¼ OD x 14 Ga. 
6 11990057 Bolt, Hex ½ - 20 x 5 ½ Z5 
7 12990018 Nut, Nylock Jam ½ - 20 Z 
8 98410083 Deck Link (T-Bar) Assembly 
9 93460021 Deck Link (not available separately) 
10 93410035 Cockpit 
11 11990022 Bolt, Shldr Allen 5/8 x 2 ¾ x 5/8 Bore 

6
5

4

1

3

7
5

34
5

10

1

3
57

6

17 12
13

12 11

14

18
15

1920

1521
2217

11

12
13 12

17

16
15

3

14

2

2

9

15

23

Figure: 3



WRIGHT SENTAR 
CONTROL LEVER ASSEMBLY 

1 52420004 Cable, Pump Control, Sentar 
2 15990018 Spring Pin Clip ¼” YZ 
3 12990034 Yoke End 10 – 32 w/ ¼ “ Holes 
4 92410000 Pump Lever, Sentar 
5 13990015 Machine Bushing ½ ID 7/8 OD 18 Ga. 
6 15990009 E-Clip ½  
7 14990004 Short Hbush .5060 x .7480 x .5 x 1 x .125 
8 22420002 Groove Pin ½ x 19.9375 Z 
9 98420035 Right Control Lever Assy (Incl #11 x 2 & #7 x 2) 
10 98420034 Left Control Lever Assy (Incl #11 x 2 & #7 x 2) 
11 17420004 Grip, handle Bar .625 x 11 x .090 

7
8

6

3

2

5

2

11

3

2

3

7 6

2 4

3

7

4

1111

9

10

Figure: 4



WRIGHT SENTAR
DASHBOARD ASSEMBLY

1 12990015 Nut, U 10 – 32 
2 52420002 Throttle Cable 
3 52410003 Switch, OPC, 2Lb. Internal spring 
4 11990024 Screw, Truss HD machine ¼ - 20 x ¾ SS 
5 11990063 Screw, Truss HD PH ¼ - 20 x ½ SS 
6 76420001 Decal, Left Dash, Sentar & Velke 
7 11990023 Screw, Truss HD Mach 10 – 32 x ½ Z 
8 54420002 Ammeter (Includes Retainer and Hardware) 
9 52420003 Switch, Blade on/off Red. 
10 52460002 Choke Control, B&S, KAW & Kohler 
11 20420002 Ignition Switch, Elec. Start (Incl. Key & Hardware) 
12 54420001 Hour Meter (Includes Retainer and Hardware) 
13 76420002 Decal, Right Sentar Dash 
14 93420012 Instrument Panel, Sentar 
15 53490004 Wire Harness, Upper (Electric Start) 
16 53490022 Harness, Pigtail 

1

12

5

11
7

10 9
8

2

*Wiring harness 
shown with 
Electrical
Assembly 
Diagram

15

11

13

14

6

3

4

4

Figure: 5

16



WRIGHT SENTAR 
DECK ASSEMBLY 

1a 93460002 Chute Deflector, 52” and 61” 
1b 93430015 Chute Deflector, 48” 
2 12990021 Nut, Nylock  5/16 – 18 Z 
3 11990022 Bolt, Shldr Allen 5/8 x 2 ¾ - Rollers 
4 13990015 Mach Bush ½ ID x 7/8 Odx 18 Ga. 
5 72490001 Wheel Plastic 5 x 2 ¾  x 5/8 Bore 
6 12990022 Nut, Nylock Jam ½ - 13 – Z 
7 93440006 Cutter Deck 52” W/Caps & Decals 
7a 93450004 Cutter Deck 61” W/Caps & Decals 
7b 93430006 Cutter Deck 48” w/caps & decals 
8 17460002 Cap, Vinyl 3/8 x 1 
9 12990029 Nut, Lock Flange 3/8 - 24Z 
10 24410001 T-Rod, Sentar Deck Cover Stand 
11 93430009 Deck Cover 48”, Left 

11a 93440005 Deck Cover 52”, Left 
11b 93450006 Deck Cover 61”, Left 
12 18410001 Knob, Black Plastic For Deck Covers 

12a 12990047 Nut, Nylock 3/8-24 Z-INT. ONLY 

13 93430010 Deck Cover 48”, Right 
13a 93440004 Deck Cover 52”, Right 
13b 93450005 Deck Cover 61”, Right 
14 11990012 Bolt, Flange 5/16 – 18 x ¾  Z5 
15 93460025 Rider Belt Guide 
16 12990007 Nut, Lock Flange 5/16 – 18 Z 
17 11990027 Bolt, Hex 5/16 – 18 x 1 Z5 
18 11990003 Bolt, Hex 5/16 – 18 x 4 ½  Z5 
19 16460002 Spring, Torsion, For Chute Deflector 
20 76460001 Danger, Blade Hazard Decal 
21 76490001 Shield, Missing Decal 
22 95430003 Mulch Kit, Curved 48” 

22a 95440003 Mulch Kit Curved, 52” 
22b 95450003 Mulch Kit Curved, 61” 
23 11990030 Bolt, Flange 3/8 – 16 x ¾ Z5 
24 12990008 Nut, Lock Flange 3/8 – 16 Z 

9
QTY.

88

14

12
12a

12
12a12

12a12
12a

14
15

10

8

8

1718

7
7a
7b

3
4

54

6

4

54
3

2

1a
1b

19

11
11a
11b

13
13a
13b

8
10

QTY.
4

10

816

9
QTY.

4

16
QTY.

3

21

20

Figure: 6 

22, 22a, 22b 

24
23



4

WRIGHT SENTAR
DECKLIFT ASSEMBLY 

( Deck Portion ) 

1 93430006 Cutter Deck, 48” Sentar W/Caps & Decals 
1a 93440006 Cutter Deck, 52”  Sentar W/Caps & Decals 
1b 93450004 Cutter Deck, 61” Sentar W/Caps & Decals 
2 12990018 Nut, Nylock Jam ½ - 20 Z 
3 13990002 Washer, Flat USS 7/16 Z 
4 13990024 Washer, Neoprene ½  x 1 3/8 x 1/4 
5 91460003 U - Bracket Bolt Assembly 
6 11990043 Bolt, Shoulder Allen 3/8 x ¾  
7 12990021 Nut, Nylock 5/16 – 18 Z 
8 15990019 Chain PC ¼ Zinc ( 3 Links ) 
9 93460017 Left Front Deck Lift Arm 
10 93460015 Left Rear Deck Lift Arm  
11 93460016 Right Front Deck Lift Arm  
12 93460014 Right Rear Deck Lift Arm  
13 11990055 Bolt, Hex ½ - 20 x 1 ½ Z5 
14 12990036 Nut, Jam ½ - 20 R-H Z 
15 13990015 Mach Bush,1/2 ID x 7/8 OD x 18 Ga. 

127

4

5

6

14

13

6

7

7
13

4

117

8

7
5

6

13
8

6
5

3

4

3

2

3

7

2

13

9

8

6
5

3

3

6

3

2

1
1a
1b2

3

7

10

7

3

14

15

Figure: 7



20

WRIGHT SENTAR
DECK LIFT ASSEMBLY 

1 15990017 Collar, Shaft 1” 1-PC Split 
2 13990027 Mach bush 1 x 1 ½  x 14 Ga. 
3 77410005 Bushing Nyliner For Deck Lift Rod 
4 98410069 Selector Pivot Assembly ( Incl. # 3 ) 
5 11990060 Bolt, Carriage 5/16 – 18 x 1 Z5 
6 93460009 Cog Support 
7 77410004 Bearing, Stamped Steel 2 bit Flange 1” 
8 12990007 Nut, Lock Flange 5/16 – 18 Z 
9 93460011 Deck Lift Arm Stop Assembly 
10 96460002 Deck Lift Cog 
11 93460013 Selector Shield 
12 93460042 Rapid-Hite™ selector, Sentar 
13 11990059 Bolt, Carriage 5/16 – 18 x ¾ Z5 
14 17420007 Foam Tube For Rider Deck Cross Bar 
15 93460010 Selector Plate – Right Side 
16 12990039 Nut, Toplock 5/16 Z 
17 93460018 Deck Level Lift Plate 

18 93460022 Shaft Clamp, For Deck Lift 
19 11990065 Bolt, Hex 5/16 – 18 x 1 ¼ Z5 
20 13990009 Washer, USS F/W ¼ Z 
21 12990006 Nut, Lock Flange ¼ - 20Z 
22 12990031 Nut, Toplock 3/8 - 16 
23 11990045 Bolt, Hex ¼ - 20 x 1 ½ Z5 
24 11990050 Bolt, Hex ¼-20 x 2 Z5 
25 16410008 Spring, Deck Cog 
26 42420001 Hose Fuel ¼” x 5/8” (Sold Per Foot) 
27 93460036 Deck Lift Lever w/ Grip, New 
28 11990050 Bolt, hex ¼ - 20 x 2 Z5 
29 93460041 Deck Latch Lock, Sentar 
30 11990075 Bolt, Shldr Alln ½ x 3/8 
31 77410006 Bearing, Ball Sealed W/Snap Ring 
32 98460020 Deck Latch Assembly (Incl #32 x 2 ) 
33 11990061 Bolt, Shldr Alln ½ x 1 
34 13990015 Mach Bush, ½ ID x 7/8 OD x 18 Ga. 
35 17420004 Grip, Handle Bar .625 x 11 x .090 
36 11990076 Bolt, Shldr Alln ½ x 5/8  

1 2 3
24

13

65

10
5

11
58

12

8

8

7

9

14
8

36

31

22

32

1

15

7

16 16
30

29

31

27

26
25

24

23

19

5

8

18
17

21

22

28

20

21

22 25

35

34

33

34

Figure: 8



WRIGHT SENTAR 
ELECTRICAL ASSEMBLY 

1 56410001 Battery, 12V 300CCA,  
2 11990012 Bolt, Flange 5/16-18 x ¾ Z5 
3 53490010 Cable, Battery, Red 38” w/ Lug Insul. 
4 11990009 Bolt, Hex 5/16-24 x 1 ½ Z5 
5 13990009 Washer, Flat ¼ Z 
6 12990019 Nut, Nylock ¼-20 Z 
7 53490005 Harness, Main, Elet. W/ Relay 
8 12990011 Nut, Lock Flange 5/16-24 Z 
9 53490007 Wire, Grounding 
10 53490009 Solenoid 
11 53490004 Harness, Instrument Panel, Elect. 

12 54420002 Ammeter, 20-0-20 ADC 
13 52420003 Switch, Blade On/Off, Red 
14 54420001 Hour Meter 
15 20420002  Ignition Switch for Electric Start 
16 11990001 Bolt, Hex ¼-20x 5/8 Z5 
17 12990042 Nut, Jam ¼-20 Z 
18 53490012 Cable, Battery, Red 3 ½ 
19 52410003 Switch, OPC, 2Lb Internal Spring 
20 13990020 Washer, Lock ¼ Z 
21 53490011 Cable, Battery, Black 18 ½  (X 2) 
22 12990007 Nut, Lock Flange, 5/16-18 

1

22
21

19 18

17
16

11

14

15

12

13

2
3 4

7

1020

8

5

9

2

6

Figure: 9



W
H

IT
E

M

G
L

B

S

A
B

CF
E

D
A

H
I

20
 A

M
P

Fu
se

G
re

en

B l a c k

B
la

ck

O
ra

ng
e

B
lu

e

B
la

ck

O
ra

ng
e

W
hi

te

A
E

B

G
C D

HF

Y
el

lo
w

G
re

en

R
ed

20
 A

M
P

Fu
se

V
io

le
t

B
lu

e

E
A

F

C
G H

DB

W
hi

te Y
el

lo
w

G
re

en

A
B

R
ed

O
ra

ng
e

O
ra

ng
e

B l a c k

B
la

ck

O r a n g e

O r a n g e

B l a c k

B l u e

B l a c k

K
ey

 S
w

itc
h 

G
ro

un
d

K
ey

 S
w

itc
h 

O
ff 

G
+M

+A
 

R
un

 B
+L

+A
 

S
ta

rt 
B

+L
+S

Bl
ad

e
O

n 
 A

-D
/B

-E
/C

-F
O

ff 
B

-H
/C

-I

H
ou

r
N

eg
N

eg
.

P
os

.
P

os
.

A
m

m
et

er
A

cc
es

so
ry

C
on

ne
ct

io
n

(L
ig

ht
)

O
pe

ra
to

r
P

re
se

nc
e 

S
w

itc
h

(B
la

ck
 S

w
itc

h)

O
ut

  –
 

In
   

A
+B

R
el

ay
30

En
gi

ne
 

G
ro

un
d

B
la

de
C

lu
tc

h

87
a

N
/C

lo
se

d

87 N
/O

pe
n

P
os

. S
tu

d 
O

n 
S

ta
rte

r o
r S

ol
en

oi
d

M
ag

ne
to

A
lte

rn
at

or

S
ta

rte
r S

ol
en

oi
d

E
ng

in
e

C
on

ne
ct

or
M

ai
n

C
on

ne
ct

or

Pa
rt

 N
o.

53
49

00
04

Pa
rt

 N
o.

53
49

00
05

C
ut

B
lu

e 
W

ire
 

C
rim

p

Figure: 10 



53
49

00
19

   
 R

el
ay

 F
or

 A
bo

ve
 C

as
e

W
hi

te

G
re

en

Y
el

lo
w O
ra

ng
e

K
aw

as
ak

i E
le

ct
ric

 S
ta

rt
 1

9 
/ 2

3 
/2

5 

M
ag

ne
to

S
ta

rte
r

S
ol

en
oi

d

A
lte

rn
at

or Fu
el

S
ol

en
oi

d

So
le

no
id

 G
ro

un
d 

W
ire

 (K
aw

as
ak

i E
le

c.
 1

9 
/2

3 
/ 2

5)
 

B
la

ck
Pa

rt
 N

o.
 5

34
90

00
7 

Pa
rt

 N
o.

 5
34

90
01

7 

Figure: 11 



10
10a

9
9a

14, 14a, 14b, 14c 

6

4

WRIGHT SENTAR 
ENGINE/ENGINE DECK 

 ASSEMBLY 

1 93410055 Spring Hook, 48” & 61”  
2 11990046 Bolt, Flange 3/8 – 16 x 1 Z5 48” & 61”  
3 12990008 Nut, Lock Flange 3/8 – 16 Z5 
4 12990019 Nut, Lock Flange ½ - 13 Z 
5 11990015 Bolt, Flange ½ - 13 x 1 ¼ Z5 
6 11990013 Bolt, Flange 5/16 – 18 x 1 Z5 
7 93410039 Cable Holder, Right 
7a 93410040 Cable Holder, Left 
8 93410038 Engine Deck, Sentar 
9 51410012 S-Pipe, Muffler, KAW 19 Hp, 23 HP & 25 HP 
9a Kohler item S-Pipe, Muffler Kohler 23, Sentar 
10 51410015 Clamp, muffler, 23 HP Kaw, Sentar 
10a Kohler item Clamp, muffler, 23 HP Kohler, Sentar 
11 12990041 Nut, Hex M8 – 1.25Z 
12 11990012 Bolt, Flange 5/16 – 18 x ¾  Z5 
13 51410027 Bracket, Muffler, Left Side 
14 51410014 Engine, 19 HP Kawasaki V-Twin 
14a 51410007 Engine, 23 HP Kawasaki V-Twin 

14b 51410029 Engine, 25 HP Kawasaki V-Twin 
14c 51410013 Engine, Kohler 23 HP 
15 51410028 Bracket, Muffler, Right Side 
16 51410011 Muffler, Special for KAW 19 HP, 23 HP & 25 HP 
16a Kohler item Kohler Muffler – Available through Kohler 
17 93410095 Hydro Idler Arm Base 
18 93410071 Engine Deck Stop, Sentar 
19 11990024 Screw, Truss HD Mach ¼ -20 x ¾ SS 
20 93460043 Third Deck Cover, 48” & 61”  Sentar 
21 12990044 Nut, 7ga.  U ¼ -20 
22 12990007 Nut, Lock Flange 5/16 – 18 Z 
23 51410026 Gasket, Muffler Kawasaki Only 
24 36410004 Fitting, Male barb ½ Strt 
25 36410003 Oil Drain Valve 
26 35410017 Coupling, Brass, 3/8 NPT 
27 35410016 Nipple, Brass, 3/8 NPT close 
28 36410005 Fitting, Male Barb ½ - 90 
29 81410017 Tube, Oil Drain 

6

7a

5

4

4

8

5

7

12

22

16
16a

11

5
Qty 4

12
QTY

3

17

22
QTY

3

2

3

22

1

13

15

2

18

3

21

20

19

23

Figure: 12 

28

25

27
26

25
24

2929



WRIGHT SENTAR
FOOTPLATE

1 93410053 Foot Plate, Sentar 
2 11990011 Bolt, Hex ½ - 20 x 2 ¼ Z5 
3 96410002 Foot Plate Pivot, Zinc Plate  
4 13990002 Washer, Flat USS 7/16 Z 
5 12990018 Nut, Nylock Jam ½ - 20 Z 
6 13990005 Washer, Rubber , For OPC and Platform 
7 13990004 Washer, Fender 5/16 x 1 ¼ Z 
8 11990001 Bolt, Hex ¼-20 x 5/8 Z5 
9 12990019 Nut, Nylock ¼ - 20 Z 

1
4

2

3

6
7

8
5

9

9

4
3

2

5

8

7
6

Figure: 13



6

WRIGHT SENTAR 
FRAME ASSEMBLY

1 98410068 Frame Assembly, Sentar ( Incl #2, #10, &#11) 
2 14990001 Bushing Bronze 
3 13990017 Mach Bushing, 7/8 ID x 3/8 OD x 14 Ga. 
4 12990018 Nut, Nylock Jam ½ - 20 Z 
5 98460022 Deck Spring Assembly 
6 13990015 Mach Bushing, ½ ID x 7/8 OD x 18 Ga. 
7 93460017 Left Front Deck Lift Arm  
8 11990055 Bolt, Hex ½ - 20 x 1 ½  Z5 
9 93460015 Left Rear Deck Lift Arm  
10 15990006 Zerk, ¼ - 28 (Grease Fitting) 
11 15990010 E-Clip 7/8 
12 93460014 Right Rear Deck Lift Arm  
13 93460016 Right Front Deck Lift Arm  

14 77410001 Bearing, Rod End, ½ - 20 RH 
15 77410002 Bearing, Rod End, ½  - 20 LH 
16 12990036 Nut, Jam ½ - 20 R-H Z 
17 13990011 Washer, Flat USS 5/8 Z 
18 24460004 T-Stud ½ - 20 x 14” 
19 16460003 Spring, Deck Lift 
20 91460001 Deck Spring Spacer Tube 
21 13990026 Washer, Thru – Hard 9/16 USS 
22 72410001 Nut, Lug ½ - 20 
23 12990035 Nut, jam ½ - 20 L - HZ 
24 11990046 Bolt, Flange 3/8 – 16 x 1 Z8 
25 12990020 Nut, Nylock 3/8 – 16 Z 
26 91410012 Muffler Guard, Sentar 

1

2 3 4
5

6 7 8

8
932

10

23
4

128

8

613 4 3
2

2 4

5

10
10

10

11 3

23

Deck Spring Assembly 

19 18

17
16

14

2021
22

15

23

4

4

6

Figure: 14 

25

24

26



6

10

WRIGHT SENTAR 
 FUEL SYSTEM ASSEMBLY 

1 43410001 Hose Clamp, ¼ 
2 42420001 Hose, Fuel ¼ x 13 (Specify Length) 
3 42420001 Hose, Fuel ¼ x 32 (Specify Length) 
4 42420001 Hose, Fuel ¼ x 13 (Specify Length) 
5 41410006 Valve, 3 – Way (Incl Washer & Nut) 
6 11990064 Bolt, Flange 7/16 – 14 x 1 Z5 
7 93410094 Front fuel tank bracket 
8 12990009 Nut, Lock Flange 7/16 – 14 Z 
9 11990012 Bolt, Flange 5/16 – 18 x ¾ Z5 
10 13990044 Washer, fender 5/16 x 1 ¼ Z 
11 13990005 Washer, Rubber 

12 93410049 Left Rear Fuel Tank Bracket 
13 41410008 Fuel Tank, Left Side Sentar 
14 41410002 Fuel Cap w/ vent 
15 41410009 Fuel Tank, Right Side Sentar 
16 12990006 Nut, Lock Flange ¼ - 20 Z 
17 93410050 Right Rear Fuel Tank Bracket 
18 11990024 Screw, Truss HD Mach ¼ - 20 x ¾ SS 
19 93420016 Fuel Valve Bracket 
20 12990007 Nut, Lock Flange 5/16 - 18 
21  41410003 Bushing For Fuel Tank Valve 
22 41410007 Fitting, Fuel 90 Deg. Elbow 

1

1

5

8

19

6

16

18
17

11
10

7

13

14

15

14

7
12

8

2

3

4

9

9

9

11

11

20

9

Figure: 15

22

21



WRIGHT SENTAR 
HYDRAULIC ASSEMBLY 

9 35410025 Fitting, 90 Deg. Bent Tube 
10 35410008 Elbow ½ x 5/8 
11 32410005 Hydro Motor, Sentar II Right (CW) 
12 32410006 Hydro Motor, Sentar II Left (CCW) 
13 33410018 Hose, GP, 3/8 JIC Pshlk 2 Ends 22”-SG 
14 34490002 Hydro Oil Filter 25 Micron 
15 34490001 Hydro Oil Filter Housing Block 
16 35410037 Fitting, 3/8 mpipe o-ring x 3/8 male JIC 
17 35410026 Fitting, 3/8 Fpipe x 3/8 Male JIC 
18 33410016 Hose GP 3/8 JIC 5.5” 
19 91420004 Hydraulic Tank Sentar 2 
20 91420001 Hydraulic Tank Cap 
21 35410034 Elbow, ½” Strght Thrd Oring x 3/8 JIC 

1 91410011 Oil Cooler Kit – Incl hoses 
1a 36470001 Cooler Only 
1b 91460002 Bracket Only 
2 33410021 Hose 
3 33410019 Hose 
4 35410007 Elbow, Strght Thrd Oring 3/8 x 3/8 
5 31490006 Hydro Pump Sentar II w/RTN Right 
6 31490007 Hydro Pump Sentar II w/RTN Left 
7 33410015 Hydro high press hose 32”  
7a 33410032 Hydro high press hose 33 ½” Kohler 
8 33410014 Hydro high press hose 28 ¼” 
8a 33410031 Hydro high press hose 30” Kohler 

19

20

17

16

15

4

13
12

17

18

10

9

21

6

2

1,1a,1b

3

5

9

13

4 15

11

10

14

16

7
7a

218
8a

14

4

4

7
7a

8
8a

Figure: 16 



WRIGHT SENTAR 
HYDRO PULLEY ASSEMBLY 

1 11990010 Bolt, Hex 7/16 – 20 x 2 3/4 Z5 
2 13990014 Washer, Lock 7/16 Z 
3 71410007 D Spacer, For Clutch 
4 71410001 Clutch / Brake, Magstop 1”, Warner 5218-52 
5 15990003 Machine Key ¼ x ¼ x 1 
6 15990004 Machine Key, 5 mm x 5 mm x 25 mm 
7 71410002 Pulley, 4 ½ OD x A Grv x 1” (Engine) 
8 11990033 Bolt, hex ¼ - 20 x 7/8  P5 
9 71460042 Bushing, Split Tapered x 17mm”(Incl 2 of #8) 
10 71460004 Pulley, Single Groove 5 ¾ OD – A/B 
11 71460041 Belt, Wrapped  
12 93410038 Engine, Deck Sentar 

13 11990012 Bolt, Flange 5/16 – 18 x ¾  Z5 
14 93410095 Idler Arm Base  
15 12990007 Nut, Lock flange 5/16 – 18 Z 
16 14990001 Bushing, Bronze  
17 98410109 Idler Arm Assembly (incl.2 of #16) 
18 13990017 Mach Bush, 7/8 ID x 3/8 OD x 14 Ga. 
19 15990010 E-Clip 7/8 
20 12990031 Nut, Toplock 3/8 – 16 
21 16460006 Spring, Pump Idler New 
22 13990010 Washer, Flat USS 5/16 Z 
23 71460006 Pulley Idler 4 ½ x 1 x 3/8 Bore 
24 11990005 Bolt, Hex 3/8 – 16 x 2  Z5 
25 11990066 Bolt, Hex 3/8 – 16 x 1 ¾ Z5 

2

1

3

4
5

11

8
9

10

12

13

24

2314

22

15

15
7

16

17

16
18
19

20

15

6

25

25

21

Figure: 17



WRIGHT SENTAR
MOTOR SUPPORT ASSEMBLY 

1 92410001 Wheel Motor Support left, Sentar 2 
1a 92410002 Wheel Motor Support right, Sentar 2 
2 12990010 Nut, Lock Flange ½ - 13 Z 
3 12990009 Nut, Lock Flange 7/16 - 14 Z 
4 32410005 Hydro Motor Sentar II CW RT 
4a 32410006 Hydro Motor Sentar II CCW LT 
5 12990038 Nut, Nylock ½ - 20 Z 
6 72410018 Wheel Hub, Sentar 2 
7 72410001 Nut, Lug ½ - 20 
8 72410014 Wheel Assembly, 23 x 950 – 12,Sentar 
8a 72410015 Tire Only – 23 X 950-12, Sentar 

8b 72410016 Rim Only – 23 X 950-12 Sentar 
9 31490008 Nut, Castle for Sentar II Wheel Motor 
10 15990012 Cotter Pin 1/8 x 2 
11 15990015 Woodruff Key 3/16 x ¾ (For Hydro Motor) 
12 12990007 Nut, Lock Flange 5/16 - 18 x ¾ Z5 
13 11990012 Bolt, Flange 5/16 - 18 Z 
14 11990017 Bolt, Carriage 7/16 – 14 x 1 Z5 
15 11990015 Bolt, Flange ½ - 13 x 1 ¼ Z5 
16 11990080 Bolt, Hex ½ - 20 x 2 ½ Z8 

1
1a

2

3
QTY

4

4 (4a)

5
QTY

4

6

7

8, 8a, 8b

10

11

2

15

14
QTY

4

16
QTY

4

15

9

13
QTY

4

12
QTY

4

152

Figure: 18 



WRIGHT SENTAR
PULLEY ASSEMBLY 

1 11990058 Bolt, Hex 5/8 – 18 x 1 ½  Z5 
2 13990011 Washer, Flat USS 5/8 Z 
3 71440002 Blade, 16 ½” (48” model) 
3a 71440001 Blade, 18” (52” model) 
3b 71440003 Blade 21” (61” model) 
4 12990008 Nut, Lock Flange 3/8 – 16 x 1 Z5 
5 71460038 Spindle Assembly 
6 11990056 Bolt, Hex ½ - 20 x 3 Z5 
7 11990011 Bolt, Hex ½ - 20 x 2 ¼  Z5 
8 93440006 Cutter Deck, 52” w/ caps 
8a 93450004 Cutter Deck 61” w/ caps 
8b 93430006 Cutter Deck 48” w/ caps 
9 93490004 Idler Arm Base, Sentar Deck 
10 11990012 Bolt, Flange 5/16 – 18 x ¾ Z5 
11 98490004 Idler Arm Assy. 52” Deck – w/o pulley 
11a 98490005 Idler Arm Assy. 61” and 48” Deck – w/o pulley 
12 14990001 Bushing, Bronze .8825 x 1.1235 x 1 x 1.5 x .125 
13 13990017 Mach Bush, 7/8 ID x 1 3/8 OD x 14 Ga. 

14 15990029 LYNCH PIN - X2 AXLE/DECK IDLER 
15 13990017 Mach Bush, ½ ID 7/8 OD x 18 Ga. 
16 15990009 E-Clip ½  
17 16460004 Spring, Deck Idler 
18 71460032 Adapter, Idler Pulley Bearing 
19 71460030 Pulley, Idler, 5” Cast Iron Special 
20 12990038 Nut, Nylock ½ - 20 Z 
21 15990023 Ring, Retaining Internal 47 mm 
22 77410007 Bearing Ball, double row 
23 11990033 Bolt, Hex ¼ - 20 x 7/8 P5 
24 71460027 Bushing Split Tapered x 7/8” 
25 71460028 Pulley , Single GRV 5¼ OD – A/B (48”-52”) 
25a 71460004 Pulley, Single GRV 5 ¾ OD – A/B (61”) 
26 11990046 Bolt, Flange 3/8 – 16 x 1  Z5 
27 71460035 Belt for 52” Sentar 
27a 71460036 Belt for 61” Sentar 
27b 71460040 Belt for 48” Sentar 
28 12990007 Nut, Lock Flange 5/16 – 18 Z 
29 71460037 Pulley, idler 5“ v-groove 3/8 bore 
30 15990022 Machine Key 3/16 x 3/16 x 1-Not Shown 
  ** #30 is key for spindle pulley 

1

2 6

4
QTY. 4 per

Spindle

3
3a
3b

5
7

1

2

5 28

9

8

10

11
11a

12
13

14

20

15

21

22

19

18

23

24
25

26

15

52” Sentar 

5

3
3a
3b

3
3a
3b

1617

27
27a
27b48” Sentar 

2

61” Sentar 

12

Figure: 19

29



WRIGHT SENTAR
SEAT ASSEMBLY 

9 14990002 Hbush .5060 x .7480 x 1 x 1 x .125 
10 93410059 Suspension Upper Parallel Arm, seat 
11 93410060 Suspension Lower Parallel Arm, seat 
12 16410010 Spring, Sentar Seat , New 
13 93410063 Spring Base, Seat 
14 88410060 Adjustment Pivot Weldment 
15 93410072 Adjustment Roller, Sentar seat 
16 11990027 Bolt, Hex 5/16 – 18 x 1 Z5 
17 13990013 Washer, Lock 5/16 Z 
18 13990010 Washer, Flat USS 5/16 Z 
19 Bolt ½ -20-Axle Bolt, Hex ½ -20 x Custom 
20 93410058 Suspension, Upper – Seat 
21 15990028 Snap Ring 
22 25410001 Nut Sleeve, Sentar seat 
23 Medal37-02 Mach Bush 7/8 ID x 1 x 3/8 x 10Ga 
24 12990018 Nut, Nylock Jam ½ - 20 Z 
25 91400010 Knob, Seat 
26 91410009 Seat Guard 
27 98410103 Seat Cushion Only, Sentar New 
28 93410062 Lower Weldment, Painted, Seat 
29 934100139 Seat Support Plate 

1 12990008 Nut, Lock Flange 3/8 – 16 Z 
2 11990016 Bolt, Flange 3/8 – 16 x 1 Z8 
3 93410061 Lower Pivot, Seat 
4 13990017 Mach Bush 7/8 x 1 3/8 x 14 Ga. 
5 22410003 Groove Pin, Seat Base 
6 15990010 E-Clip 7/8  
7 15990027 Pin, Spring 3/16 x 1 
8 14990001 Pbush .8825 x 1.1235 x 1 x 1.5 x .125 

6

7

5

23
3

211
2

8

11

25
16

17
18

26

24

1817

8

16

15

14

13

12

10

6 4 23 8

28

20

27

16
QTY 4

17
QTY 4

18
QTY 4

9
9

21
19

22

23

Figure: 20

29



WRIGHT SENTAR 
SPINDLE ASSEMBLY 

1 71460014 Retaining Ring, External ( Small ) 
2 71460021 Washer, Small For Spindle 
3 71460017 Bearing, Spindle ( Large) 
4 71460046 Spindle Housing, Sentar 
5 71460047 Bearing, Spindle ( Small ), Sentar 
6 71460048 Spindle Shaft, Sentar 
7 71460038 Spindle Assembly 

5

6

4

3

1

2

Figure: 21

7



WRIGHT SENTAR
UPRIGHT

12 14990002 Bushing, Bronze 
13 91420004 Hydro Tank, Sentar 2 
14 98420043 Brake Lever, Sentar (incl. 14a) 

14a 17420004 Grip, Handle .625x11x.090  
15 93410070 Brake Pull Bar, Sentar 
16 15990009 E-Clips ½ 
17 13990015 Washer. ½ x 18 Ga. 
18 71460019 Zerk, ¼ - 28 ( Grease Fitting ) 
19 11990024 Screw,Truss HD Mach ¼ -20 x ¾ SS 
20 93420013 Instrument Panel Cover 
21 17410002 Grommet  
22 11990012 Bolt, Flange 5/16 –18 x ¾  
23 12990007 Nut, Lock Flange 5/16 –18 Z 
24 11990081 Bolt, Carriage 7/16 – 14 – 11/4 Z 

1 11990028 Bolt Hex 5/16 – 18 x 3/4 Z5 
2 13990013 Washer, Lock 5/16 Z 
3 13990010 Washer, Flat USS 5/16 Z 
4 98420026 Knee Pad, Sentar 
5 93420007 Stationary Handlebar 
6 98420022 Upright Frame w/ Bushing 
7 11990030 Bolt, Flange 3/8 – 16 x ¾ Z5 
8 12990008 Nut, Lock Flange 3/8 – 16 Z 
9 12990012 Nut, U 7 Ga. ¼ - 20 
10 11990017 Bolt Carriage 7/16 – 14 x 1 Z5 
11 12990009 Nut, Flange 7/16 – 14 Z 

7

4

5

9

10

6

1

13 12

11

18

15

17

16

14

2
3

8

12
14a

20

19

22

21

23

9

9

11

24

Figure: 22



1 76490020 LG, Sentar 
2 76410001 All Logo’s 
3 76420001 Left Dash, Sentar & Velke 
4 76490033 CE Left Dash, Sentar 
5 76490023 Circle, with/ W 
6 76460001 Danger, Blade Hazard 
7 76490028 Decal, CE Blade Hazard 
8 76490001 Shield, Missing 
9 76490029 Decal, CE Shield Missing 
10 76420002 Right, Sentar Dash 
11 76490032 Right, CE Sentar Dash 
12 76490022 Height Cut 
13 76490046 Decal, CE Noise, 105 

1

2

3

5 (QTY. 2)

8 (QTY. 2)

7

12

6 (QTY. 2)

9

10

4

7 (QTY. 2)

1113







4600X Wedgewood Blvd
Frederick, MD  21703 
www.wrightmfg.com


